Bri-Steel Manufacturing inc.
2125-64 Avenue, Edmanton, AB Canada TEP 124

Mill Test Certificate Tel: 001 (780) 463-6603

Fax: 001 {780} 459-6336
www. bri-steel.com
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ABRI-STE

Product:  Seamless Carbon $teel Pipe Product Heat Number: BSM-1909 Product Size: 24560 Production Date: Jun 24, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001200
Product Standards: ASME B36.10-2004, API 5L-45th Ed. Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B NDE, A/SA53-2012 Grade B Type S, NACE MR0175-2009 MR0103-2010

Product Markings muﬁnamﬂaucgmmr _ <AP| & L/C No.> API SPEC 51 NPS 24 S5CH 60 0.965 INCHWT GR B PSL1 SMLS 2014/06 NDE 1900PSI
s HEAT BSM-1908 (PIPE # LENGTH MASS) 238.1Ib/ft ASTM/ASME A/SA106 GR B A/SAS3 GR B NACE MRO175/MR0O103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res. Mag.| Visual &]8] uT uT ET HydroTest End
b/t HR/hr Gauss Insp. WT ASTM E213]| ASTM 1900ps)/ 5s| Condition
BSM-1909 Heat NPS 24 SCH 60 0.959in. WT 6 DRL 238.1 <5 <10 Pass Pass Pass Pass Pass Pass Plain End

Chetnical Analysis (wt%)

Heat Steelmaking Method. Test Type C Mn P S Si Cr Cu Mo Ni \ Ti Nb B CE{HW)}] CE(CSA)
BSVI-1800  |Blast Furnace; EAF; Ladle Refintng; Vacuum Heat | 0.2z | 092 | 0.007 | 0004 | 032 | 004 | 005 | 002 | 002 | 0.001 | 0.002 | 0.001 | 0.0003| - -
Begas; Fully lled Product | 0.22 | 0.88 | 0.017 | 0002 | 031 | 007 | 005 | 0.0z | 0.0z | 0.004 | 0.00z | 0.001 | 0.0003 | 038 | 038

Mechanical Properties

Heat Test Type Microstructura Hardness Flattening Test ‘Tenslon Test Yield {Rt0.5) Tensile (Rm} Y/T Elongation (A)
S0mm GL psi psi (Rt0.5/Rm} %
ASM-1909 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 12.05 mm x WT 48,200 69,000 0.70 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details C J J I AVG % % % AVG mm ram mm | AVG
BSM-1909 - - - - - - - - - - - - - - -
Additional Details: Mill Test Certificate approved by:

v We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Ine. in
accordance with AP SL-45th £d., ASTM/ASME A/5A106-2013 Grade 8 A/SAS3.2012, and the purchase order requirements, and
that the results meet the corresponding requirements.

¥ This pipe product meets the sour service requirements of NACE MRO175/1S0 15156-2:2009 Annex A2 for Region 3 Sour i, P.“(\..‘J\J hnl 2 m e \ of
Setvice-2008 NACE MR0O103-2010 Section 2.1 s —
¥ No weld repairs have been performed on this product. Tonya Lam, C.ET.
Assistant QA Manager

+This product has not come into contact with mercuey during the Bri-Steel Manufacturing processes.
¥ This tertificate represents a qualtty control system that is compliant with EN 10204:2004 Type 3.1,



Bri-Steel Manufacturing Inc.

- . 2125-64 Avenue, Edmonton, AB Canada T6P 174
Mill Test Certificate Tel: D01 (780) 469-6603
Fax: 001 {780) 465-6986

www. bri-steel.com

Preduct: Seamiess Carbon Steel Pipe Product Heat Numkbker; BSM-180% Product Size: 24560 Production Data: Jun 24, 2014
production Method: Hot Expansian Product Heat Treatment: As-rolled Certificate No.: MTR- 001200

Product Standards: ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B NDE, A/SA53-2012 Grade B Type S, NACE MRO0175-2009 MR0103-2010

Product Markings G gRTENEI-STEEL] NPS 24 SCH 60 0.969 INCHWT SMLS 2014/06 NDE 1900PS!
- HEAT BSM-1509 (PIPE # LENGTH MASS) 238.11b/ft ASTM/ASME A/SA106 GR B A/SAS3 GR B NACE MR0175/MR0103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | length Mass Geiger |Res.Mag.{ Visual oD ut ur ET HydroTest End
/it pR/hr Gauss Insp. WT  |ASTMER13| ASTM  |1so0ps)y S5s| Condition
BSM-1909 Heat NPS 24 SCH 68 0.56%in. WT 6 DRL 2381 <5 <10 Pass Pass Pass Pass Pass Pass Plain £nd

Chemical Analysis [wt%)

Heat Steelmaking Method Test Type C Mn P s Si Cr Cu Mo Ni v Ti Nb B CE(1IW)| CE{C5A)
BSM-1900 _|Blast Furnace; EAF; Ladic Refining: vacuum Heat | 022 | 00z | 0.007 | 0.004 | 032 | 0.04 | 008 | 002 | 002 | 0.001 | 0.002 | 0.001 | 0.0003 | - N
Pegas; Fully filled Product | 0.21 | 088 | 0.017 | 0.002 | 031 | 0.07 | 0.05 | 0.0z | 002 | 0.coa | 0.00z | 0.001 | 0.0008 | ©.38 | 0.38

Mechanical Properties

Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile {Rm) Y/T Elongation (A)
50mm GL psl psi {Rt0.5/Rm) %
BSM-1903 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 19.05 mm x WT 48,200 69,000 0.70 45
Heat Test Impact Test Temp impact Energy % Shear Lateral Expansion
Standard Sample Details *C 1 i J AVG % % % VG | mm | mm | mm | Ave
B5M-1909 - . - - - . - - - - - - - - -

Additional Details: MiHl Test Certificate approved by:

¥ We hereby certify that this pipe product was manufactured, sampled, tested and Inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME A/SAINE-2013 Grade B A/SAS3-2012, and the purchase order requirernents, and that the results
meet the corresponding requirements.

+ This pipe product meets the sour service requirements of NACE MRO175/1S0 15156-2:2009 Annex A2 for Region 3 Sour {4 g\u\u‘} g s & 2o .& <
Service-2009 NACE MRO103-2010 Section 2,1 ——der e

¥ No weld repairs have been performed on this product. Tanyz Lam, CET.

¥ This preduct has not come Into contact with mercury during the Bri-Steel Manufacturing processes, Asslstant QA Manages

¥ This certificate represents a quality control system that is compliant with N 10204:2004 Type 3.1,



Product:

Production Method:

Product Standards:

1-STEEL |

NUEACTURING ING.

Seamless Carbon Steel Pipe

Hot Expansion
ASME B36.10-2004, AP! 5L-45th Ed. Grade B PSL1, AST M/ASME AfSAL06-2013 Grade B NDE, A/SA53

Product Markings Eﬁ mﬁ-.m.-.nmm—.._

Product Heat Number:

Product Heat Treatment:

<API & L/C No.> AP1 SPEC SL NP5 24 3
HEAT BSM-1908 {PIPE # LENGTH MASS) 238.1lh/ft ASTM

Mill Test Certificate

B5M-1909

Product Size:

As-rolled

24560

Production Date:
Certificate No.; MTR~

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 124
Tel: 001 (780) 463-6603

Fax: 001 [780) 469-6986

www.bri-steel.com

jun 24, 2014
001200

2012 Grade 8 Type 5, NACE MRQ175-2609 MRO103-2010

CH 60 0,969 INCHWT GR B PSL1 SMLS 2014/06 NDE 1900P31

/ASME A/$A106 GR B A/SAS3 GR B NACE MRO175/MRQ103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger |Res.Mag.| Visual Qb uT uT ET HydroTest End
b/t wR/hr Gauss Insp. WT  |ASTME213| ASTM  |1s0opsy 55| Condition
B5M-1909 Heat NPS 24 SCH 60 0,96%in. WT 6 DRL 238.1 <5 <10 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wt%)
Heat. Steelmaking Method Test Type C Mn P S St cr Cu Mo M A T Nb 8 CE{IIW)| CE{CSA)
BSM-1909 | Blast Furnace; EAF; Ladie Refining; Vacuum Heat 0.22 0,92 | 0.007 § 0.004 | 032 0.04 0.05 0.02 .02 | o0or | 0002 | 0001 | 0.0003 - -
Degas; Fully Kiled =T 521 | 08 | 6017 | 0002 | 031 | 007 | 005 | ooz | 0.0z | 0004 | 0.002 | 0.001 | 00003 ] 038 038
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile (Rm} ¥/T Elongation (A)
50mm GL, psi psi {Rt0.5/Rm} %
B5M-1209 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 19.05 mm x WT 48,200 €9,000 0.70 45
Heat Test mpact Test Temp Impact Enargy % Shear Latera! Expansion
Standard Sample Details °C ] J 3 AVG % % % AVG mm mm mrm AVG
BSM-1805 - - - - - - - - - - - - - - -

Additional Details:

+ We hereby certify that this pipe product
accordance with AP 5L-45th Ed., ASTM/ASME AJSALOE

that the results meet the corresponding requirements.

was manufactured, sampled, tested and inspected by Bri-Steet Manufacturing Inc. in
2013 Grade B A/SAS3-2012, and the purchase order requirements, and

+ This pipe product meets the sour service requirements of NACE MROL75/1SO 15156-2:2009 Annex A2 for Reglon3 Sour
Service-2009 NACE MRO103-2010 Section 2.1
« No weld repalrs have been performed on this product.
' This product has not come into contact with mercury during the Bri-Steef Manufacturing processes.
v This certificate represents a guality control system that is compliant with EN 1020412004 Type 3.1

Mill Test Certificate approved by:

NEV VWO ~tvng., 26 . 20l Y

e ——————

Tonya Lam, CET.
Assistant QA Manager




Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada TéP 174

Mill Test Ce rtificate _ Tel: 001 (780) 469-6603

8 BRI-STEEL

URING NG Fax: 001 (780} 469-6986
www . bri-steel.com
Product: Seamless Carbon Steel Pipe Product Heat Number: BSM-1909 Product Size: 24560 Production Date: Jun 24, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001200

Proguct Standards: ASME B36.10-2004, AP1 5L-45th Ed. Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B NDE, A/SAS3-2012 Grade B Type S, NACE MRO175-2009 MRD103-2010

Product Markings b a5 <APL & L/C No.> APL SPEC'SL NPS 24 SCH 60 0.968 INCHWT GR B PSL1 SMLS 2014/06 NDE 150083
A e HEAT BSM-1909 (PIPE # LENGTH MASS) 238.11b/ft ASTM/ASME A/SAL06 GR B A/SAS3 GR B NACE MROL75/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Geiger |Res. Mag.] Visual oD urT uT ET HydroTest End
b/t UR/hr Gauss insp. WT ASTM E213{ ASTM  |1900psl/  5s| Condition
BSM-1909 Heat NPS 24.5CH 60 0.969in. WT 6 DRL 238.1 <5 <10 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wt%)
Heat Stee!lmaking Method Test Type C Mn P 5 Si Cr Cu Mo Nj v Ti Nb B CE{IIW) | CE(CSA}
BSM-1908 w_wﬂ Fur a_mnm___m.pnm tadle Refining; Vacuum Heat 022 0.92 0.007 | 0.004 0.32 0.04 0.05 0.02 0.02 0.001 0.002 | 0.001 | 0.0003 - B
cgas; Fullyfole ot | 021 | 0es | 0017 | 0.002 | 031 | 007 | 005 | ooz | ooz | 0.004 | 0002 | 0001 | 0.0003 | 0.38 | 0.38
Machanical Properties
Heat Test Type Micrestructure Hardness Flattening Test Tansion Test Yield (Rt0.5} ‘Tensile (Rm} Y/T Elongation {A)
50mm &L psi psi {Rt0.5/Rm} %
BSM-1903 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 19.05 mm x WT 48,200 69,000 0.70 45
Heat Test Impact Test Temp Impact Energy % Shear taterat Expansion
Standard Sampie Details °C ] J 1 AVG % % % AVG mm mm mm AVG
BSM-13G9 - - - - - - . - - - - - - - -

Additional Details:

 We hereby certify that this pipe product was manufactured, sampled, tested and Inspected by Bri-Steel Manufacturing Inc.in
accordance with AP1 5L-45th Ed., ASTM/ASME A/SA106-2013 Grade B A/SAS3-2012, and the purthase order requirements, and
that the resylts meet the corresponding requirements.

Mill Test Certificate approved by:

+/ This pipe product maets the sour sefvice requirements of NACE MRO175/1S0 15156-2:2009 Annex AZ for Region 3 Sour [ ﬂhv(\.\u\]v Sl 2l 2md
Service-2009 NACE MRO103-2010 Section 2.1
+ No weld regpairs have been performed on this product. Toaya Lam, C.ET.
Assistant A Manager

« This product has not come into contact with mercury during the Bri-Steel Manufacturing processes.
v This certificate represents 3 quality control system that is compliant with EN.10204:2004 Type 3.1.



Product:

Production Methed:

Product Standards:

Seamiess Carbon Steel Pipe

Hot Expansion

ASME B36.10-2004, AP! 51-45th Ed. Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B NDE, A/SAS3-2012 Grade B Type S, NACE MR0175-2008 MRO103-2010

Product Markings V@Qﬂﬁ_nmim-mr_

Product Heat Number:

Product Heat Treatment:

Mill Test Certificate

BSM-1909

As-rofled

Product Size: 24560

Production Date:
Certificate No.: MTR-

Bri-Steel Manufacturing Inc,

2125-64 Avenue, Edmonton, AB Canada TGP 124
Tel: 001 {780} 465-6603

Fax: 001 (780) 469-6986

www.bri-steel.com

Jun 24, 2014
001200

<AP] & L/C No.> AP| SPEC 51 NPS 24 SCH 60 0.969 iNCHWT GR B PSL1 SMLS 2014/06 NDE 1300PS
HEAT BSM-1909 (PIPE # LENGTH MASS) 238.1lb/ft ASTM/ASME A/SA106 GR B A/SA53 GR B NACE MRO175/MRO103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Geiger | Res.Mag. | Visual cb UT uT ET HydroTest End
b/t uR/hr Gauss Insp. WT ASTM E213| ASTM  ]1800psi/ 5s| Condition
BSM-1909 Heat NPS 24 SCH 60 0.96%in. WT 8 DRL 238.) <5 <10 Pass Pass Pass Pass Pass Pass Plain £nd
Chemical Analysis (wt%})
Heat Steelmaking Method Test Type C Mn p 5 Si Cr Cu Mo Ni i Ti Nb B CE(1WY] CE(C5A)
BSM-1609  [Blask Fumnace; 8AF; Ladie Refining; Vacuum Heat 0.22 0.82 0.007 0.004 0.32 0.04 0.05 0.02 0.02 Q.001 | 0.002 § 0.001 { 0.0003 - -
Begas; Fully Klled Prodocr | 021 | 028 | 0.017 | 0002 | 031 | 007 | 005 | 002 | 0.0z | 0.008 | 0.002 | 0.001 | 0.0003 | 0.38 | 0.38
Mechanical Properties
Heat Test Type Migrostructure Hardness Flattening Test Tension Test Yield (Rt0.5} Tersile (Rm) Y/T Elongation (A}
50mm GL psi psi {Rt0.5/Rm) %
BSM-1909 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 29.05 mm x WT 48,200 69,000 0.70 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details C 1 ] ] AVE % % % AVG mm mm mm | AVG
BSM-1909 - - - - - “ - - - - - - - - -

Additional Details:

¥ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by 8ri-Steel Manufacturing (nc, in
accordance with APl SL-45th Ed., - ASTM/ASME A/5A106-2013 Grade B A/SA53-2012, and the purchase order requirements, and
that the results meet the corresponding requirements.

v This pipe product meets the sour service requirements of NACE MRO175/1S0 15156-2:2009 Annex A2 for Reglon 3 Sour
Service-2009 NACE MR0103-2010 Section 2.1
v No weid repairs have been performed on this produtt.
¥ This product has not come into contact with mercury during the Bri-Steel Manufacturing processes,
v This ceriificate represents 3 quality control system that is compliant with EN 10204:2004 Type 3.1,

Mitl Test: Certificate approved by:

Lo anes,

r

T 26, 20/Yy

1

Tonya Lam, CET.
Assistant QA Manager




Product:

METEA

\BRI-STEEL

TURINGING

Mill Test Certificate

Bri-Steel Manufacturing [ne.

2125-64 Avenue, Edmonton, AB Canada TEP 174

Tel: 001 (780) 469-6603
Fax: 001 {780) 465-6586
www. bri-steel.com

Seamless Carbon Steel Pipe Product Heat Number: BSM-1509 Froduct Size: 24560 Production Date: Jun 24, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001200
Product Standards: ASME B36.10-2004, API SL-45th £d. Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B NDE, A/SAS3-2012 Grade B Type S, NACE MR0O175-2008 MRO103-2010
Product Markings BEI-STEEL <AP! & L/C No.> APl SPEC 5L NPS 24 5CH 60 0.969 INCHWT GR 8 PSL1 SMLS 2014/06 NDE 1900P5
HEAT B5M-~1909 (PIPE # LENGTH MASS) 238.11b/ft ASTM/ASME A/SAL06 GR B A/SAS3 GR B NACE MRO175/MR0O103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pleces Length Mass Geiger | Res. Mag.| Visual [8]y) uT uT ET HydroTest End
tb/fft; wR/hr Gauss Insp. WT ASTM E213{ ASTM  [1900psly 55| Condition
BSM-1509 Heat NPS 24 5CH 80 0.968in. WT 8 DRL 238.1 <5 <10 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wi3)
Heat Steetmaking Method Test Type C Mn P S Si Cr Cu Mo Ni \ Tt Nb B CE(IW}| CE{CSA)
BSM-1909  jBlast Furnace; EAF; Ladle Refining; Vacuum Heat 0.22 0.92 0.007 | 0.004 | 0.32 0.04 0.05 0.02 0.02 0.001 | 0.002 | 0.001 | 0.0003 - -
5 Ful!
Deges; Fully Mled Product | 0.21 | 0.88 | 0.017 | 0002 | 0.31 | 0.07 | 0.05 | 002 | 002 | 0.004 | 0,002 | 0.001 | 0.0003 | 0.38 | 038
Mechanical Properties
Heat Test Type Microstructure Hardress Flattening Test Tenslon Test Yield (Rt0.5) Tensile (Rm) YT Elongation (A)
50mm GL psi psi {Rt0.5/Rm) %
BSM-1809 Heat Ferrite & Pearlite 79 HRBW Pass Longitudinal; 19.05 mm x WT 48,200 68,000 0.70 45
Heat Test impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Detaiis C 3 I J AVG % % % AVG mm mm mm AVG
BSM-1909 - - - - - - - - - - - - - - -
Additional Details: Mill Test Certificate approved by:
v We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc, in
accordance with API 5L-45th €d., ASTM/ASME A/SAL06-2013 Grade B A/SA53-2012, and the purchase arder requirements, and
that the resuits meet the corresponding requirements.
P ﬁ I
#/'This pipe product meets the saur service requiremnents of NACE MROL75/150 15156-2:2009 Annex A2 for Region 3 Sour P Lo e T R R 2ol vx
Service-200% NACE MR0103-2010 Section 2.1 e
v No weld repairs have been performed on this product, ﬂu:.ﬁ. Lom, CET.
¢ This product has not come inta contact with mercury during the Bri-Steel Manufacturing processes, Assistant QA Managet

+ This certificate represents a quality control system that is compliant with EN 10204:2004 Type 2.1,




